Fig. 15 Mud Shield And Step

FIG | SER | FIG/SER. PART PART Qry.
NO. | NO. | NoO. NO. NAME
15 MUD SHIELD AND STEP 254
15 | 1 | F1551 | 250.45.020 PLATE 2
15 | 2 | F1552 | GB/T6170-M12 NUT M12 4
15 | 3 | F1583 | GB/T93-12 WASHER 12 4
15 | 4 | F15S4 | GB/T96-12 WASHER 12 4
15 | 5 | F15S5 | GB/T6171-M6 NUT M6 4
15 | 6 | F15S6 | GB/T93-6 WASHER 6 4
15 | 7 | F1587 | GB/T97.1-6 WASHER 6 8
15 | 8 | F15S8 | GB/T5783-M6x20 BOLT M6x20 4
15 | 9 | F15S9 | GB/T93-14 WASHER 14 8
15 | 10 | F15510 | GB/6170-M14 NUT M14 4
15 | 11 | F15511 | 250.47.018-1 LEFT MUD SHIELD 1
15 | 12 | F15512 | 250.47.013 RIGHT MUD SHIELD 1
15 | 13 | F15513 | GB/T5783-M10%20 BOLT M10x20 4
15 | 14 | F15S14 | GB/T93-10 WASHER 10 4
15 | 15 | F15515 | 250.47.121 LEFT STEP 1
15 F15S16 | 250.47.025 FRONT SUPPORT (L) 1
15 250.47.026 REAR SUPPORT (L) 1
15 | 16 250.47.122 RIGHT STEP 1




15 250.47.027 FRONT SUPPORT (R) 1
15 250.47.028 REAR SUPPORT (R) 1
15 17 | F15817 | GB/T5782-M14%x160 BOLT M14x160 8
15 18 | F15S18 | 180.47.024 HAND RAIL 2




